T
a
1 ] 1 { L] i
¢ \
) &
"
FIGIUHE =1 — WATER PUMP - EXPLODED VIEW
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COOLING

USED
R GROUP, PART NAME and DESCRIPTION PARTS Y AT,
MUMBEER MUMBER Moot
1 512
6.000 - FAN
1-1-24 B ALY o wigeluierakn o aiufnlas afaladafais o b o a o als b 6 a5 s s o aialaie deies e s el ‘e 207425 | 1 1
Bolt, 5/16"-18 x 5/8" Hx. Hd. .« v v v v vvcnnnnns 208 |4 | 4
Lockwasher, 5/16" HY. .. ....u00vurao b e R 5 191 | 4 | 4
1-1-19 {lapulley . o0 XD L L T | SRR L os SOt o | e R | R |
6-1-10 L= U ] P Vi e et ER P T et iy, S VR . e ngabaa s mildaalte s ) 2001468 1 3 1
1-1-20 Belt, 40" .. ... R A U 51 ae x SHeRata uiuniefeiniagaa | 207431 1|1
6.300 - WATER PUMP
1-1-18 Pump (incl. Hub) .. . . cc .o miennsnss ey R C IR s 1y 207432 (1 |1
Bolt, 3/ 8018 x 1 T/ B B, B e i cle v v v v e v ainaes s smsann e 717 | b |5
Lockwasher, 3/8" Med. F D 6 6O R R P O G T e 192 | 5 | &
1-1-17 Gasket (to Block) . . .. .. FUAIE o hieiath 207433 |1 | 1
6-1-1 By ey SOt D & © PN PN T Fe o T 207434 111
6-1-12 Blugas s v sk 6 Ot o B D B OE LT ONE Y FLO O b O i L e 207435 |1 |1
6-1-9 Shaft, Drive (incl. Sleeve) .. ... 0o vn it s sanasans st ancananns 207436 |1 |1
6-1-11 TR O AT i 0 e e o BT e T R T LR r T v i U e vares | 207437 |1 |1
6-1-8 Retainer Ring, Bearing . . . . v v v st v vt cnnnncnnannnss cwreseasae | 200438 11 7] 1
6-1-5 d e oy Pl w saagamee w s e s ek s 207430 1|1
G-1-6 U o oy s e R D E o e e TR c.- | 207440 |1 |1
G6-1-3 BTy o D i O O 3 B i e R Ty i RS O S O e TR e 207441 111
6-1-1 L A T R S B e i e D e I e S S i O 208 | 2|2
6-1-2 b T o T Y R R e 240 | 2 | 2
G=1-4 R T (DAl oA s e e b e s g s e P el BB T 207442 i | 1 |
Repaie Kt . oo, don aa it i, SO o B oy DD O e b e Ee P T 208216 |1 |1
Consists of;
1 - 200146 Hub, Fan Pulley
1 - 207433 Gasket, Water Pump to Block
1 - 207436 Shaft, Drive
1 - 207437 Snap Ring
1 - 207438 Retainer Ring, Bearing
1 - 207439 Impeller, Water Pump
1 - 207440 Seal, Water Pump
1 - 207442 Gasket, Water Pump Cover
6.400 - RADIATOR
L AL O e o e e a N ks fmin et = Bl e e o AOL oo Nt fd G on e 6o 207531 1 |1
- Bolt, 5/16"-12 X 3/4" HX. Hd. TAP: » = + v 2 s s s e s s 0 s 0nss Yt o 204662 | 6 | 6
Speednut. ........ S ERE D s Cr e, O D 0 Eh e i P By O e A 206763 6 | 6
o e T AT B e e B A OO e 61 CEes A0 OO 204406 111
] BT s iy o i ey PR RO B T e D e SO PR . A, O e 200449 ks (o
6.410 - THERMOSTAT
1-1-10 | Thermostat {opens at 151%) . ... u v e e it vneennennenns Wolaiee = aie o il l200160| 715810
1-1-10 Thermostat {opens at 1707 (for Permanent Anti- Freeze only) .. .. .. 202340 |1 |1
1-1-12 Adapter Ring. ..... B Y T e B EE D - P TR e R S T, o ey L S 200161 1 1
6.420 - RADIATOR HOSES AND TUBE
NOTE: Sold only in 3 Ft. Lengths.
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6,420 - RADIATOR HOSES AND TUEE (Cont'd)
Hoza (1" LD, X3 FL) « v oo v cnsnnrrasnaennessss R i 4 e B L5 202700
Hose (1 1/4" ID.x 3 Ft). . . oo vsvnencmmcnvnan ol s s TR e | B 202TO]
Hose (1 1/2"LD. X3 FL)s v vovuvvnnrsrranresnaaaaas o el o| 202702
HOSE (158, 4TSI DI R AR o e ko ar ot ot st sh s o TR S8 el o ulrg02T03
Hose, Radiator Inlet (Moulded Rubber)....... i 5 e T e o Py ce.. | 207443 | 1] 1
CIamIp 15T D DR e s tava e fata - a fa araia et R B 1 RPN (o 3 17 s ffia03128 | 2| 2
Hose, Radiator Qutlet (Moulded Rubber)., .. .. ... DD TS A e S B A B B 207444 1| 1
Clamp, 17/8"Dla, ....... i AT Tl T B T I v o sre ey ook | S2D21 28 (B2 362
Hose, Radiator Drain . .. ......... R 1 L o ey R AR s e ea 2004410 | 1}
q 6.425 - WATER OUTLET ELBOW - CYLINDER HEAD
1-1-8 BIBOW v arwl ot mhow w5 n el n a0l ate ¥ s o5 wslmt oV S R AT 204402 111
Stud, 5/16"-18 x 1 1/8". . «/ac ,:.J/ /’ ” -n’-r"::-rf Cldscd. ... | 200335 | 2| 2
Lockwasher, 5/16" Hy., ....7.. o e el e R LR £ 191 | 2| 2
Nut, 5/16"=18HX. ........%,.. -v-'-" ..... . k., e 205 | 2| 2
Eolt,aﬂamlaxaf-;"Hx.Hd.:"’....”'r"....“.-'.' ..... e N 587 | 2| 2
1-1-8 Gasket . . ..o00 044 R hehnl akes el sl b alni s aisBaaus ek elinrs s Beotist s le e ge wes 0200336 | 1] 1
G.444 - WATER TEMPERATURE GAUGE - ENGINE UNIT
GADEE, o o sv n s oo s awwrs ST i e e B e s a0 207417 1|1
Nut, Terminal, No. 10-32 HX. .. v v v v anenweanes 202 | 1| 1
Lockwasher, No. 10 Ext. Tooth. .+ . v o v v i v v s v v i v v o taaew e 204 111
’ Adapter (to Cylinder Block) . ... .. s L IR - e o T Ty R | B
6.455 - RADIATOR CRADLE
30-1-27 Cradle (incl. Brackets to Fender) . . « v v o v o v v v v v snm v vn v N Gl G 207533 11
Bolt, 1/2"-13 x 1 3/4" Rd. Hd. Carriage ......c00veunee R e 855 | 1| 1
Flatwasher, 1/2" .. . vcvnvannnan A e R e 755 | 1| 1
Tocknut, 1/29=18 HE. . o o v oo as o o nans b e oy e of o DR LGS : 856 | 1| 1
Insulator (to FTAME) + « + « s s s v s 220 aneuens Bheba Yapninam s s fule g n TNl s LA 208713 21 2
Bracket, Right (to Fender}. .. .. ... ... 207535 1]1
30-1-26 Bracket, Left (to Fender). . « o + c v s v o v v v e w e v Ay Be o] 0 0 £ T D0 O 207538 1 1
30-1-25 Prace, Tig .. ..000044 O O O R O e R e T Frt Bt B LD L 207537 1 1
Bolt, 5/16"-18 x 3/4" Hx. Hd. .......... to 183 | 8| 8
Lockwasher, 5/16" Ext. Tooth . . ........ Cradle 3....000000- 348 | 8 | B
Mut, 5/16"-18HX. .. ..0ucsusaaanwrss |Bracket|......... i 206 | 84 | 8
ﬂ 6.465 - RADIATOR SPLASH PANEL (OR AIR DUCT INLET PANEL)
Panel, Right . . ..... v e Lo i e ey rerad | S0 T3 R | ] M1 1
30-1-28 Panel, Telt o o v v ciea wmiaisieiaminln s - A 207538 | 1 | 1
Screw, No. 14-10 x 3/4" Washer Hd. ......... e nnafeatalahe ateareteie i | o] oA D] SR |
Speednut, "I TYDE. « o w v + s s s s v a8 s 0 sasresns 207541 * ol
Screw, No, 14-10 x 3/4" Washer Hd. (to Air Duct) . . ....... caee... | 207542 (12 (12
Seal{toFendur‘]........ e P TR £ T FPT T 1 AT e e ) [ 1 . | 207343 | 2 | 2
6.480 - RADIATOR SHROUD
30-1-29 Shroud {to Hood Lock Latch Support Plate and Fenders) .. . v« v v v v v 0 v v 207544 1] 1
: Screw, No, 14-10 x 3/4" Washer Hd. ....... 00 00 O O G O Gt o o 207542 | * | *

* As Required
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" GROUP, PART NAME and DESCRIPTION Numes | #oee
11 312
6.480 - RADIATOR SHROUD (Cont'd)
Speednut, "I Type. . ... o.. T O D T 0 o 207541 * *
Screw, 1,/4"-20 x 5/8" Truss Hd. Cr. Heciie tomtabe i Los ooist iy 1 811 | 4| 4
Lu-ckwabher, T e i Rlamiieas 0 o e, Sl o o R i 190 | 4| 4
i e e e e S r c P a0 0 OB 6080 B D o o Gats Shvt LR 203 | 4| 4
6.490 - RADIATOR GRILLE
30-1-33 Bax, Upper, Cenber. , o o o oo u o siss s sms's oo m s s s o s o u s sinsis siansann 207545 111
Sl:rew, No. 14-10 x 3/4" Washer Hd. sevewss|toHoodLock ). ..... 207542 | 6| B
Speednut, Expansion TYPe . . . v v v v v e w o . .| Latch Plate L 207546 6| 6
Bolt, 1;’4"-2:} x 5/8" Truss Hd, Cr. Rec. ,...... o |t 11 | 4| 4
Ty e L S e S Fenderf'®**** ¢ 190 | 4| 4
b e D L 1 & B B O ) e N e g e l=g et ekl 203 4| 4
Bar, Upper, Right. .. .o can o s S TR 5 T e 0 A b s PR 207547 1 1
30-1-32 £ TN e T B 2 A e e i T e e T T T e Pty o e o o 207548 1 1
Serew, No. 14-10 x 3/4" Washer Hd. ........ " il 207542 | 4 | 4
Screw, No. 14-14 x 1/2" Washer Hd. ....... F ?:l&r i b ek i 207540 | 2 | 2
SRR T D TR B e P o] e et B B SR 207541 | 6 | 6
R A N R P e Faaria o nn a a5 5 b b s 4 m e e ala e E B R AR F 1 s 207550 1 1
REta'[ner’Leﬁl+l++lllli'r+ lllll @ &k ® & & @ ® ® & @ ® 8 " B B *F = o® * R BRN 2&7582 1 1
30-1-35 [ 2Fh T T 3 o T o e o P T T e T T e L T s el P A 207583 1 1
30-1-34 Bracket (fo Stone Deflector) . . v v v v v v v e e e o ot t n e s mn e s s naanss 207584 a| 3
Serew, 1/4"-20 x 3/4" Truss Hd. 8L, ............ v B43 L
(LT T o e i L e e et | S~ T A i L 190 | = | =
1 g S T R S e G S A S i ot 203 | *| *
6.492 - 3STONE DEFLECTOR PANEL - FRONT
J0-1-31 PaANe ] e ch ekl agah abeh an el vp v adalak uior up wy'sir REATEToEo alaile e abaa. o ia ot o Fa fadureile . 207585 1 1
Screw, No. 14-10 x 3/4" Washer HAd. . v v v v v i i tmme e v vnmmmnnn 207542 * | %
e e AL LR e A R e o e S C S S U S i - 1 e Yt iy 1, o 207541 * | »

* As Required
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